



Report No. HTT2025071186CH-2

Test Report

Application information:

Applicant name:	Shenzhen PULUZ Technology Limited
Address:	8/F, 614 Bldg, Bagua 1st Road, Futian, Shenzhen, China
Manufacturer:	Shenzhen PULUZ Technology Limited
Address:	8/F, 614 Bldg, Bagua 1st Road, Futian, Shenzhen, China

Sample information:

Sample Name:	Silicone Band Watch
Sample Model:	XD01,XD02,XD03,XD04,XD05,XD06,XD07,XD08,XD09,XD10,XD11,XD12, XD13,XD14,XD15,XD16,XD17,XD18,XD19,XD20,XD21,XD22,XD23,XD24, XD25,XD26,XD27,XD28,XD29,XD30,XD31,XD32,XD33,XD34,XD35,XD36, XD37,XD38,XD39,XD40,XD41,XD42,XD43,XD44,XD45,XD46,XD47,XD48, XD49,XD50,XD51,XD52,XD53,XD54,XD55,XD56,XD57,XD58,XD59,XD60, XD61,XD62,XD63
Trade mark:	N/A
Sample Received Date:	Jul. 24, 2025
Testing Period:	Jul. 24, 2025 ~ Jul. 30, 2025
Test Requested:	According to the customer's requirements, determine whether the RSL-Nickel release- (EC) No.1907/2006 REACH RegulationAnnex XVII Item 27.
Test Method:	Please refer to next page(s).
Test Results	Please refer to next page(s).
Conclusion:	PASS

Completed by:

Reviewed by:

Approved by:

Technical Manager

Shenzhen HTT Technology Co., Ltd.



Report No. HTT2025071186CH-2

Test Report

TEST PART(S) :

Material No.	Part(s) Description
1	Metal PIN

Test Results:**1. Nickel release- (EC) No.1907/2006 REACH RegulationAnnex XVII Item 27**

Test method: EN 1811:2023, analyzed by Inductively Coupled Plasma Atomic

Emission Spectrometer.

Material No.	Surface Area (cm ²)	Volume of Test Solution (ml)	Nickel release (μ g/cm ² /week)	Limit(μ g/cm ² /week)	Conclusion
1	5	5	N.D.	Piercing components:0.35 Non-piercing components:0.88	PASS

Notes:cm² = square centimeter(s).

ml = milliliter(s)

μg/ cm²/week = microgram(s) per square centimeter per weekMethod Detection Limit:0. 1ug/cm²/week



Report No. HTT2025071186CH-2

Test Report

Photo(s) of the sample(s)





Report No. HTT2025071186CH-2

Test Report





Report No. HTT2025071186CH-2

Test Report



This test document cannot be reproduced in any way, except in full context, without the prior approval in writing of the laboratory. The result of this test report is based on our received samples only.

*** End of report ***